



## Test Report

No. SHT2803218

Date: APR 08, 2008

Page 1 of 3

WENZHOU YIJIA LIGHT INDUSTRIAL CO. LTD  
906 ZHANQIAN BUILDING WENZHOU, CHINA

The following samples were submitted and identified by/on behalf of the client as:

Sample Description : PU STRESS RUGBY

Detail of Sample : FOAM BALL, POLYBAG PACKED.

Sample Quantity : 2 PCS  
Buyer : BV PROMO  
Country of Origin : CHINA  
Country of Destination : FRANCE  
Sample Receiving Date : APR 01, 2008  
Further Information Date : APR 08, 2008  
Testing Period : APR 01, 2008 TO APR 08, 2008

### Test Requested

### Result

For compliance with the European Standard on Safety of Toys :-

- EN71 Part 2:2006 +A1:2007 – Flammability of Toys

Pass

- EN71 Part 3:1994 +A1:2000+ AC:2002 – Migration of Certain Elements

Pass

\*\*\*\*\* FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) \*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.

Gerry Ge  
Senior Section Head

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.



7/F, the 3<sup>rd</sup> Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233  
中国.上海.徐汇区宜山路 889 号 3 号楼 7 楼 邮编: 200233

t (86 21) 61402666\*2013 f(86 21) 54500353  
t (86 21) 61402666\*2013 f(86 21) 54500353 www.cn.sgs.com

Member of the SGS Group (Société Générale de Surveillance)

## Test Report

No. SHT2803218

Date: APR 08, 2008

Page 2 of 3

### Results :

European Standard on Safety of Toys

#### - Flammability of Toys

- Flammability of Toys

As specified in European standard on safety of toys EN71 PART 2 : 2006 + A1:2007.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
4.1	General requirements	<u>Pass</u>

#### - Migration of Certain Elements

As specified in European standard on safety of toys EN71 PART 3 : 1994 +A1:2000+ AC:2002 – Migration of certain element were performed by Atomic Absorption or Inductively Coupled Argon Plasma Spectrometry.

Test results by chemical method (Unit: mg/kg)

<u>Element</u>	<u>1</u>	<u>2</u>	<u>3</u>	<u>MDL</u>	<u>Limit</u>
Soluble Lead (Pb)	ND	ND	ND	5	90
Soluble Antimony (Sb)	ND	ND	ND	5	60
Soluble Arsenic (As)	ND	ND	ND	2.5	25
Soluble Barium (Ba)	ND	ND	ND	10	1000
Soluble Cadmium (Cd)	ND	ND	ND	5	75
Soluble Chromium (Cr)	ND	ND	ND	5	60
Soluble Mercury (Hg)	ND	ND	ND	6	60
Soluble Selenium (Se)	ND	ND	ND	10	500

#### Test Part Description:

1. White coating
2. Purple-red coating
3. Dark-purple coating

#### Note:

- (1) mg/kg=ppm
- (2) ND = Not detected
- (3) MDL = Method Detection Limit
- (4) Mass of trace amount of sample 1 is 25.3mg, sample 2 is 28.2mg, sample 3 is 38.6mg

N.B. : - Only applicable clauses were shown.



The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

SGS-CSTC Standards Technical Services Co., Ltd.  
Shanghai Testing Center-Classical Laboratory

7/F, the 3<sup>rd</sup> Building, No.889, Yishan Road, Xuhui District, Shanghai, China 200233  
中国.上海.徐汇区宜山路 889 号 3 号楼 7 楼 邮编: 200233

t (86 21) 61402666\*2013 f(86 21) 54500353

t (86 21) 61402666\*2013 f(86 21) 54500353 www.cn.sgs.com

### Sample Photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.